MORE INFORMATION

For care and cleaning instructions, refer to the Tropitone® Care,
Maintenance, Safety & Warranty Information guide included with
your furniture and available at www.tropitone.com/warranty.

Additional care information, “How To” videos and assembly
instructions for Tropitone Outdoor Furniture and Basta Sole shade
products are also available at our website.

If you have difficulty understanding any of the instructions and
need assistance while installing the TV Mounting Bracket, please
call Tropitone’s Customer Service Center at 949-951-2010.

Tropitone Furniture Co., Inc.
5 Marconi, Irvine, CA 92618
Part # ROT12TVNMNT

949 951 2010 phone ~ Revised: 12-13-12
www.tropitone.com ©2012 Tropitone Furniture Co., Inc.

—Twotrlong,

V4
V4
&

w,
=
‘~.::

CABANA / PAVILION TV MOUNT
BRACKET INSTALLATION
ALUMINUM FRAME MODELS

Thank you for selecting Tropitone® Basta Sole® Cabana /
Pavilion Accessories for your shade needs.

WARNING: Do not try to lift or flip Cabanas / Pavilions with only one
person. Components may be heavy and awkward to handle, and may
result in injury to persons or damage to property if not lifted properly.
Safety Glasses must be worn when drilling holes in frame components.

CAUTION: When instructed to fully tighten screws, do not over tighten
and strip the threads.
v" Read through all steps before starting assembly.

v Completely unpack all boxes and thoroughly check for items that
may be individually wrapped.

WARNING: Please consult a Qualified Electrician when installing
electrical components.

Tools needed:

(2) 1/2” Combination Wrenches 17/64” Drill Bit
7/16” Combination Wrench Safety Glasses
3/16” Hex Key Measuring Tape
3/8” Power Dirill Marking Pencil or Marker
21/64” Drill Bit Clamp
Parts List:
(1) TV Mounting Bracket (1) %20 x 1-3/4” Socket Head
(1) 5/16-18 x 3-1/4” Hex Screw
Head Screw (1) v Flat Washer
(1) 5/16” Flat Washer (1) V& Lock Washer
(1) 5/16” Lock Washer (1) V20 Hex Nut
(1) 5/16-18 Hex Nut
Not Included:

TV Swivel/Tilt TV Mount

1



Step 1

Step 3 (Continued)

Once your Cabana has been g\\
completely assembled, choose a

corner to mount your TV Mounting
Bracket.

This end up

Install (1) ¥2-20 x 1-3/4” Socket Head Screw with (1) V4" Flat
Washer into the Upper Arm Bracket portion of the TV Mounting
Bracket. Secure with (1) 4" Locking Washer and (1) "4-20 Hex
Nut.

Do NOT fully tighten the Socket Head Screw and Hex Nut until
Step 4.

Step 4

Step 2

Locate the Upper Frame Arm located
in the corner of the Cabana where the
TV Mounting Bracket will be located.

Using a measuring tape, measure up
from the bottom of the arm 12-1/4”,
mark the location of the bracket
assembly hole using a Marking Pencil

or Marker.

Step 3

Align the TV Mounting Bracket to the

Cabana Frame, with the hole in the Drill hole here
Upper Arm Bracket aligned over the in Step 3

hole location mark on the Upper
Frame Arm. Be sure that the Corner
Pole Bracket is resting on the Corner
Pole.

Being careful not to damage the Top
Cover, clamp the Upper Arm Bracket
portion of the TV Mounting Bracket to
the Upper Frame Arm.

Using a Power Dirill equipped with a
17/64” Drill Bit, drill through the Upper
Frame Arm using the hole in the Drill hole here
Upper Arm Bracket as a guide. in Step 4

Align the Corner Pole Bracket portion of the TV Mounting Bracket
to the Corner Pole.

Using a Power Drill equipped with a 21/64” Drill Bit, drill through
the Corner Pole Bracket portion of the TV Mounting Bracket using
the hole in the Corner Pole Bracket as a guide.

Install (1) 5/16-18 x 3-1/4” Hex Head Screw with (1) 5/16” Flat
washer into the Corner Pole Bracket portion of the TV Mounting
Bracket. Secure with (1) 5/16” Locking Washer and (1) 5/16-18
Hex Nut. Fully tighten both TV Mounting Bracket Screws.

Step 5

Double-check that all Screws and Locking Nuts are fully tightened,
but do not over tighten and strip the threads.

Periodic Maintenance

Periodic maintenance is needed to insure safety and proper
operation over the life of the Cabana / Pavilion.

v" Double-check that all the fasteners are fully tightened, but
do not over tighten and strip the threads.

v Repair any corrosion promptly to minimize damage to
finish. (see Care and Maintenance guide)



